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Date of Receipt: 21.10.2022 Page No. 1 of 1

MASTER BUILDERS SOLUTIONS INDIA PVT. LTD.
AP IN Turbhe Plant, Thane-Belapur Road, Turbhe,
Plot No. C-68, M.1.D.C., Navi Mumbai - 400613

TEST REPORT ON TEMPERATURE RESISTANCE OF MASTERSEAL M 379

Source of Sample : Sample Supplied by the Customer
No. of Product tested - 01 (One Only)

Customer’s Reference : PO No. 4501334865 dated 21.10.2022
Condition of Sample & Satisfactory

Product Name # g MasterSeal 379

Batch No. # : M413/2022

Sample Application # : Brush Application — 2 Coats
Curing Period # : 7 Days

Lab Reference Number g 2022/0CT/02285-1

Period of Test : 25.10.2022 t0 02.11.2022

Test Method : ASTM D 4803: 2018

Test Results -

Temperature (°C) Temperature
S.N. Test Conducted | ' Specimen Coated lefersnce
Control Specimen with MasterSeal AT(°C)
1 Temperature Resistance 72.9 601 12.8
Test

# As furnished by the customer.

Note: 1. The results relate only to the items tested.
2. Report shall not be reproduced except in full, without the written approval of lab.
3. Any correction invalidates this report.
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